TROY PRODUCTS

INSTALLATION INSTRUCTIONS

A division of Troy Sheet Metal Works, Inc.
1024 South Vail Avenue, Montebello, CA 90640
www. troyproducts.com 800 700-8769

Mar 3, 2020
Revision 0

Part No: CM-20-UVvDM
Description:  Dash computer mount

Vehicle:
Model year:

-

Ford P.l. UV @
2020 ) >

) Remove O.E.M. trim:

1.) Remove (2) M6 hex head screws from each side of the center dash panel using a 7mm socket

2.) Unsnap and remove center dash panel
; I

CM-20-UVDM



1l.) Install mounting brackets:

4.) Install lower dash bracket using the (2) OEM M6 bolts previously removed in step 4.
5.) Trim 2 sections of the dash approximately 1.6” width to allow for the computer mount bracket
that will be installed in a later step

.‘ (4[5) oo o000 o.

6.) Remove (2) OEM M6 bolts from the top of the dash.
7.) Install Top Plate using the (2) supplied 10-32 X 1.25” Button Head Bolts

CM-20-UVDM



8.) Install computer mount frame to the upper and lower brackets using the provided hardware. (2)
10-32 X .500 button head screws and (2) 1 /4-20 X 5/8” button head screws respectively.

11l.) Install Center dash panel:
9.) Before re-installing the center dash panel. Two small cut outs approximately 1.6” in width and
1/8” deep, will need to be made for the lower portion of the computer mount bracket. (see picture

below)
NS

CM-20-UVDM



10.)Re-install center dash panel on both sides using the previously removed (2) M6 bolts and
shapping into place. Install your choice of computer or tablet mount. (Hardware is not included.)

Your installation is now complete. If you have any questions or suggestions for adding additional instructions,
please call Customer Service at (800) 700-8769.

CM-20-UVDM



Y

L
L4O L 133HE

WAAN-0Z-WD

LLATY0 S

ON 'OMa 335

JuNoul

Jainduiod ysog

(Z08-0p906 ¥ “OMPQ-MO]

STUBAY IE A O S HZ01

EERpIBe

1Hita

aso0| diys

SRMIMMDD

vo

A4¥ TN

44V 00

Al oJ4asig

QT aw AMmvan

Java FEL]

£ 14
SHMYI0 I YIE IO Q0 LARAD 3
A T4 S330M | VUM LUAS ADL
1O ADER MLId AL A0 I NOALM
Ay 41074 ¥ 5Y 30 531¥4 A ACUINOOI 4
AAY DA 5330M N ALIAE ADL
1O AXL40:34 105 Jrks 51 2ALAY 30
Sl A WAYIADD ADLY M0 Il

TPLHIOU MO 0T 43 ©12154038

mauvs

S0 1¥MIUDIDI VI L4
fO0E  INAMTUOIIVEH OMs
L 04J1 ZAIVA.AVINTAY
FINADLIVA)

EIELEETILH

£AATA1 A 1AV SATISAU MO

03412345323 IN1D SSIINA

asoo| diys

QINOUdAY ava

NOWJIYD34d

| a3y | 3noz

SNOISMA3Y

?

z [2900]) Ma105|54208 HA 52| X ZE-0L # §6959-90-154- 8l
4 [ss00]) MmBI08 484008 HE 2/ | X ZE-0L # 2}$-02952-20-154-1 £l
Z [2500]) M3105 84208 HA B/ G X 0Z-F/ | # 2}5-G2209-90-184- | 9l
| o eBpUDD #/E X 0Z-F/ | 0£201-G1-184-1 Gl
l MBIDS |SYOOS HY & | X +Z-01# 08£00-90-184-1 ¥l
z MBIDE SN D08 HY Zf | X ZE-0# 0ZF09-90-184-1 el
¥ ABIDS |SY 008 HY B8 X 0Z-F/ | # GZ209-90-184-1 cl
z MBIDS BAUP QLfEX F# WGP 46-20-154-1 Ll
l of o7 §onpold Aol OOOTdI-AYd-E 0l
1 ¥Z-01# "qouy aisydsisggnl "pIp | G£609-02-MaH-1 é
| qouy HOJLIOD "LUB) 0Z-F/ | 008£0-02-MTH- 1 8
L G4 goe'Buuds spo CldSO-GZ-MAH- | £
1 pupy jyBu Yoo Wp|s HOFZe-MAaH-1 g
i |25}s Buuds ds#-AnN-Wa-wo g
L Alquisssp sypjdiopuoy pdw #-Waan-0z- wo t
1 134 00Ig Ysop-u| qpPl#-Wann-0z-wo £
1 ayp|d doy di#-Wann-0z-wWo z
1 JuBLUP S SLUDI DUR-WAAN-0Z-WD L
LD NOILdINO $3a HITWNN Lavd S

CM-20-UVDM



